SAWING PRODUCTS

Parts Manual

Serial No: 597-09101 to

Band Sawing Machine



DAMAGE CLAIM PROCEDURES

VISIBLE DAMAGE AT THE TIME OF DELIVERY:

1.

Note damage on carrier’s delivery receipt. Accept the shipment. It can be returned later if repairs
are not possible in the field.

Request a “damage inspection” from the delivery carrier:

a. The carrier will send his own people or contract an independent agency to make the
inspection.

b. The inspector will request a signature on the report and leave a copy.

C. The carrier “damage inspection” report is not final. If additional damage is found when

repairs are started, contact the carrier for another inspection; or at least give them the
details of the damage.

Do not move the equipment from the receiving area and keep all shipping materials until carrier
“damage inspection” report is complete.

If possible, take photographs of the damage and keep them for your files. Photos could possibly
prove a claim at a later time.

Keep a record of all expenses and be sure they are documented.
Repair damage in the field whenever possible. Carriers encourage this to keep expenses down.

You have nine (9) months to file a claim.

CONCEALED DAMAGE:

1.

You have fourteen (14) days to report damage not noted at time of delivery.

a. Report damage as soon as possible. This makes it easier to prove that it did not happen
at cosignee’s plant.

b. Inspect machine(s) carefully before moving from the receiving area. Again, if machine is
not moved, it is easier to prove your case.

Request a “damage inspection” from the delivery carrier:

a. The carrier will send his own people or contract an independent agency to make the
inspection.

b. The inspector will request a signature on the report and leave a copy.

C. The carrier “damage inspection” report is not final. If additional damage is found when

repairs are started, contact the carrier for another inspection; or at least give them the
details of the damage.

Do not move the equipment from the receiving area and keep all shipping materials until carrier
“damage inspection” report is complete.

If possible, take photographs of the damage and keep them for your files. Photos could possibly
prove a claim at a later time.

Keep a record of all expenses and be sure they are documented.
Repair damage in the field whenever possible. Carriers encourage this to keep expenses down.

You have nine (9) months to file a claim.
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Fiche No. E-140 Model 400S Serial No. 597-10101 to

PAGE NO. DESCRIPTION FIRST SERIAL LAST SERIAL PAGES
PS-1-159 Final Assembly All 2-3
PS-5-88 Adjusting Screw Assembly (Saw Guides) All 40 - 41
PS-2-171 Band Brush Assembly All 4-5
PS-4-127 Band Speed Adjustment Handwheel Assembly All 10-11
PS-2-170 Band Tension Handwheel Assembly All 22-23
PS-2-170 Bandwheel Assemblies All 22 -23
PS-1-162 Band Wiper Assembly All 28 -29
PS-7-390 *Control Panel (Pneumatic) All 32-33
PS-10-136 | *Conveyor Assemblies (5’ and 10") All 6-7
PS-2-172 Counterbalance Spring Assembly All 8-9
PS-1-159 Discharge Tray (Small - Standard) All 2-3
PS-1-162 *Discharge Tray Assembly (Large) All 28 -29
PS-1-159 Door Latches All 2-3
PS-4-127 Drive Assembly All 10-11
PS-4-131 *Drive Assembly (Low Band Speed Option) All 12-13
PS-8-364 Electrical Assembly 597-10101 to 597-13259 14 - 15
PS-8-380 Electrical Assembly 597-13260 to 16 - 17
PS-8-365 Electrical Control Box Assembly All 18-19
PS-6-78 Flood Coolant Assembly All 20-21
PS-6-80 *Flood Coolant Assembly (Europa Only) All 22-23
PS-6-78 *Flushing Hose Assembly All 20-21
PS-6-80 *Flushing Hose Assembly (Europa Only) All 22-23
PS-2-170 Head Assembly All 24 -25
PS-7-387 Head Feed Control Assembly All 26 - 27
PS-7-389 Head Feed Cylinder Assembly All 28 -29
PS-1-162 Head Pivot Detail All 30-31
PS-7-387 Hydraulic Controls All 26 - 27
PS-1-162 *Laser Line Generator Assembly All 30-31
PS-1-162 Miscellaneous Details All 30-31
PS-6-79 *Mist Lubricator Assembly All 32-33
PS-7-390 *Pneumatic Details All 34-35
PS-7-391 *Pneumatic Head Lift Assembly All 36 - 37
PS-7-392 *Pneumatic Vise Assembly All 38-39
PS-8-365 Pushbutton Panel Detail All 18-19
PS-5-88 Saw Guide Arm Assembly All 40 - 41
PS-10-136 | *Vertical Guide Roller Assembly (Conveyor) All 6-7
PS-3-282 Vise Detail All 42 - 43
PS-3-282 Vise Clamp Handwheel Assembly All 42 - 43
PS-8-364 *Worklight 597-10101 to 597-13259 14 -15
PS-8-380 *Worklight 597-13260 to 16 - 17
PS-10-142 | *Workstop Assembly (With Large Discharge Tray Only) All 44 - 45
*Denotes Attachment or Optional Equipment.
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CODE NO. __ PS-1-159

FINAL ASSEMBLY

INDEX PART DESCRIPTION UNITS PER INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y. NO. NO. ASS'Y.
Ref. 1008780  Final Assembly 47 1009405 . Discharge Tray (Small) (Standard) ...... 1
1 320595 . L.H. Blade Guard Weldment ................ 1 1009399 . Discharge Tray Assembly (Large)
2 199974 . Screw, Button Hd. Soc. M5-0.8 x 10 .... 2 (Optional) (See Detail) ........ccoeeerveeennns 1
3 199258 . Washer, Flat #10 S.A.E. Std. ............. 2 48 199987 . Screw, Flat. Hd. Soc. M6-1.0 x 10 ....... 3
4 1008854 . Shield .......cccccevevviiiiriiiiienn TP | 49 175144 CPIN 1
5 199974 . Screw, Button Hd. Soc. M5-0.8 x 10 .... 2 50 35-006426 . Retaining Ring 2
6 199258 . Washer, Flat #10 S.A.E. Std. ............... 2 51 1009700 . Head Feed Control Assembly (Standard)
7 199530 . Nut, Hex. Self-Locking M5-0.8 ............. 2 (See Detall) ...occceeeiiiiiiiiieeee
8 1008682 . Decal (400S) .....ccccovevviiirienieniienieeen 1 1009699 . Head Feed Control Assembly (Full Cycle
9 416163 . Label (DOALL) ............... 1 Option) (See Detail) .......ccccovevvieneennn. 1
10 1009128 . L.H. Door Weldment e 1 52 1008305 . Pin e 1
11 199299 . Self Drilling Fastener M4.8 x 13 ........... 4 53 35-006426 . Retaining RiNG .....ccccovvvveiiiieeiieeeien 2
12 197022 . Nylon EAgQiNG ....cccveeeiiiiieiiiiieeiiceeeee A.R. 54 . Vise and Pivot Detail (See Detalil) ........ 1
13 175478 . DOOr StOP ..ovveiiiie 1 55 1009198 . Head Assembly (See Detalil) ................ 1
14 199899 . Screw, Button Hd. Soc. M6-1.0x 16 .... 1 56 201469 . Decal (American Flag) ............ e 1
15 199245 . LocknUt MB-1.0 ..ooeeeieiiiieeeeeee 1 57 176072 . Escutcheon (Band Tension) .......... e 1
16 199965 . Washer, Flat M6 .............. w1 58 1012541 . Label (Machine Specifications) e 1
17 316583 . Spring Latch (Each Door) ...........ccc...... 2 59 1009423 . R.H.Band Guard .........c.cccccvvervincniennnene 1
18 199974 . Screw, Button Hd. Soc. M5-0.8 x 10 .... 4 60 199974 . Screw, Button Hd. Soc. M5-0.8 x 10 .... 2
19 201569 .Pull Pocket ..o 2 61 320619 CBracket ..o 1
20 1008801 . Band Cover Weldment (Standard) ....... 1 62 198161 . Screw, Hex. Hd. Cap M10-1.5 x 20 ...... 2
1008802 . Band Cover Weldment (Mist Lubricator 63 199346 . Washer, Lock M10 ........cccoceeviiiiininnnnne 2
(@] 0] 1T0] o ) SRR 1 64 517499 . Counter Balance Mechanism Assembly
21 199974 . Screw, Button Hd. Soc. M5-0.8x 10 .... 4 (See Detall) ....cccveeriiieiiiie e 1
22 199222 . Nut, Hex. Jam M12-1.75 ........ccccovvneenn. 1 65 1008608 . Rear Splash Shield ...........ccccoceveennenne. 1
23 1008813 . Band COVET .......cccccoverriiniieiiienieenneenn 1
24 224156 . Screw, Soc. Hd. Cap M8-1.25x 12 ..... 2
25 . Drive Assembly (See Detall) ................ 1 Following Not Shown:
26 207716 . Band Wiper Assembly (See Detalil) ..... 1 406872 Instruction Tag .....cceeeviveeeniiienieecee, 1
27 199974 . Screw, Button Hd. Soc. M5-0.8x 10 .... 2 206698 . CE Label (Europa Only) .......ccccocvvvnine 1
28 175268 . Bearing Cover .......ccccvviiiiniiiiicnes 1 1012466 . Shipping Pallet ........cccccooviviiiiiiee. 1
29 199974 . Screw, Button Hd. Soc. M5-0.8 x 10 .... 2 416770 . Shipping Bracket .... e 1
30 1008687 . Saw Band Selector .............ccceveerrnnnee 1 1008897 . Documentation CD .............. e 1
31 1009124 . R.H. Door Weldment ...........ccccocvveenne. 1 100666 . Escucheon (DOALL-CSA) .......cccceevueee. 1
32 199299 . Self Drilling Fastener M4.8 x 13 ........... 4
33 197022 . Nylon Edging .....cccooveeiieiniiiieene, . AR,
34 209652 . Label (Diameters/X-Section Area) 1
35 404478 . Escutcheon (Warning) ..... e 1
36 1013577 . Front Splash Shield ...................... e 1
37 . Electrical Assembly (See Detall) .......... 1
38 1008849 . Flood Coolant Assembly (See Detail) .. 1
214935 . Mist Lubricator Assembly (Optional) (See
Detail) ...oooiiiiiii
39 012420 .Foot casting ...ooovvveveviiie e 4
40 199253 . Screw, Hex. Hd. Cap M16-2.0x 70 ..... 4
41 199955 . Nut, Hex. Jam M16-2.0 ........cccceruveneenn. 4
42 199974 . Screw, Button Hd. Soc. M5x0.8x10 . 2
43 199258 . Washer, Flat #10 Std. S.AEE. .............. 2
44 6000056 . Base Weldment 1
45 209790 . Saw Band (Imperial Bi-Metal Super
SHENCEN) .o 1
46 304525 .Saw Band Tag .....cccocevvevvenvenieenienens 1
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REVISIONS

MODEL FIRST MACH. LAST MACH.

400A
400M
400S

BAND BRUSH ASSEMBLY

PS-2-171
4

595-10101
596-10101
597-09101

PRINTED IN U.S.A.



CODE NO. PS-2-171

BAND BRUSH ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 417836 Band Brush Assembly (Powered)

1 199188 UL HEX. MB-1.0 it 2
2 199579 . Washer, Flat M6 Wrought ... 4
3 320802 . Bracket Weldment ..........ooo e 1
4 199899 . Screw, Button Hd. SOC. MB-1.0 X 16 ....ceeeveiiiiiiieiiiiii e 2
5 199347 WASheEr, LOCK MB .....cooiiiiiiiiiiiiice et 4
6 320800 . Band Brush Assembly (See Detail) .......cccccovuiiiiiiiiiiiiiiiiee e 1
Ref. 320800 . Band Brush Assembly

1 209672 e SNATL e 1
2 320799 .. Bracket Weldment ..........ooiiiiiiiieiie e 1
3 208826 . RetainiNng RiNG ...cooeiii e 1
4 133470 o SPACEN (L0149) ..o AR.
5 133471 o SPACEN (L0299) ... AR.
6 010983 B VT = = U o PSSP 2
7 199222 o NUt, Hex. Jam ML2-1.75 .ot 2
8 207462 e BRANNG i 2
9 35-009613 .. Retaining RING If SUPPIEd) ....ooiiiiiiiiii e 1
10 320801 e PINION e 1
11 004260 e SPING PIN s 1
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MODEL FIRST MACH. LAST MACH.

400A  595-10101
VERTICAL GUIDE ROLLER ASSEMBLY 400M  596-10101

400S 597-09101

CONVEYOR ASSEMBLY

(AND RELATED ITEMS)

PS-10-136 PRINTED IN U.S.A.
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CODE NO. PS-10-136

CONVEYOR ASSEMBLY
(And Related Items)

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 207709 5' Conveyor Assembly
1 202786 CROIIET e 5
2 203025 . Label (DOALL LOQO) ..eveeiiiiiiiiiiiiiiie ettt 2
3 203035 . Label (Conveyor Capacity) ........cceieeeaiiiiiiiiiiieaae e e e e 2
4 517488 Frame Weldment ... 1
5 199288 . Screw, Hex. Hd. Cap M12-1.75 X 150 .....cccoiiiiiiiiiiiiieiiieee e 4
6 199933 CNUE, HEX. ML2-1.75 oottt e 4
7 199581 . Screw, Hex. Hd. Cap M12-1.75 X 35 ....ceeeiiiiiiiie e 8
8 199289 . Washer, Flat M12 Wrought ... 16
9 199345 WaASheEr, LOCK M12 oot eaaaans 8
10 199933 NUE, HEX. ML2-1.75 oottt a e 8
11 417100 FOOt WEIdMENT ... 4
Ref. 207710 10" Conveyor Assembly
1 202786 CROIIET e 10
2 203025 . Label (DOALL LOQO) ..cooiiviiieiiiiiie ittt ettt 2
3 203035 . Label (Conveyor Capacity) .......cooocveeieiiiiiieiiiie e 2
4 517489 Frame Weldment ... 1
5 199288 . Screw, Hex. Hd. Cap M12-1.75 X 150 ......cceevieeiiiiiiiiiiiineee e 6
6 199933 CNUE, HEX. ML2-1.75 oottt 6
7 199581 . Screw, Hex. Hd. Cap M12-1.75 X 35 ..o 12
8 199289 . Washer, Flat M12 Wrought ...........cooeiiiiiiiiieee e 24
9 199345 VA = T 1= O e Tl G 1Y 1 2 P 12
10 199933 CNUL HEeX. ML2-1.75 o 12
11 417100 FOOt WEIAMENL ... e 6

Optional Filler Plates (Not Shown):

217236 . Filler Plate (6.97 Long) (Optional) ........cceeiiiiiiiiiiniiiiieiiieee e 1

217233 . Filler Plate (9.25 Long) (Optional)........ccccuveieiiiiiiiiiiiieiieee e AR.
Ref. 517268 Vertical Guide Roller Assembly
1 199295 . Screw, Hex. Hd. Cap M16-2.0 X 220 ......ovveieveeeeeeiiieiieeneeeeessseeeieeeneeeens 2
2 850900 . ROIIEr ENG BEAMNNG ..eeiiiiiiiiiieiiiiie et 4
3 206750 CROIIEE e —————————— 2
4 206861 CROIEE SNATt .. 2
5 199296 . Clevis PiN WASKHEL ... 2
6 206893 Square NUEML6-2.0 oo 2
7 199975 . Screw, Hex. Hd. Cap M10-1.5 X 35 ..o 8
8 199346 Washer, LOCK MLO ....oooiiiiiiiiiiiiie e 8
9 198976 Washer, FIat MLO .....ooiiiiiiiieiiiee e 16
10 199939 CNUE HEX. MLO-1L5 ot 8
11 516029 . Base WEIAMENT .......oiiiiiiiie e 8
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MODEL 400S SHOWN. MODEL FIRST MACH. LAST MACH.
400A  595-10101
400M  596-10101
400S  597-09101

COUNTERBALANCE SPRING ASSEMBLY

PS-2-172 PRINTED IN U.S.A.
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CODE NO. PS-2-172

COUNTERBALANCE SPRING ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 517499 Counterbalance Spring Assembly

1 35-008688 . RetainiNg RING oo 1

2* 178683 CCLBVIS e e 1

3* 201366 cShaft COllar .o 1

4 179576 CTOP WASKEE .o 1

5 318126 . Rod Guide WeldmENt .........cooiiiiiiiiiiiie e 1

6 179579 P s 1

7 35-009613 . RetainiNg RING ..oooiiiiiiii e 2

8 198161 . Screw, Hex. Hd. Cap M10-1.5 X 20 ...ooociiiiiiiieeeeeiiieeee e 2

9 199346 . WaASher, LOCK MLO ..oouviiiiiiiceieee ettt e e e enaaaaes 2
10 198976 SWasher, FIat MI0 ....ooovviiieeeeec e eeaaaaas 2
11 318127 CBIACKEL .o 1
12 178236 . COMPIESSION SPIHNG cooiiiiiiiieitiiie ettt 1
13* 179577 . Threaded ROd 3/4-10NC X 13-1/2 ...coooiiiiiiiiiiiiiie et 1
14* 199140 - Nut, HexX. Jam 3/4-10NC .....ccooiiiiiiiiiieie et 2
15* 004261 CSPIING PN s 1

*NOTE: Marked Items are Part of Assembly #326829 - Screw and Lug Assembly.
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1 MODEL FIRST MACH. LAST MACH.
400M  596-10101
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DRIVE ASSEMBLY

PS-4-127
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CODE NO. PS-4-127

DRIVE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Drive Assembly
1 199899 . Screw, Button Hd., SOC. MB-1.0 X 16 .....coeveeeeieeeee e e e 2
2 199347 AT = 1] o L= O o Yol G Y, L TP 2
3 199188 CNUL HEX. MB-1.0 e 2
4* 1013242 . Motor Slide Weldment (208V, 230V, 460V, 575V) ...ccccccciviiiiieeeie i, 1
415163 . Motor Slide Weldment (200V, 400V & 1 Phase Motors Only) .........ccccec..... 1
5* 175280 . Variable Pulley (208V, 230V, 460V, 575V) ....cociiiieeiiieie e e eee e siee e 1
207433 . Variable Pulley (200V, 400V & 1 Phase Motors Only) .......ccccccuvvvveeeeiininnnnen. 1
6* 7-001345 . Key (208V, 230V, 460V, 575V) .ttt 1
198986 . Key (200V, 400V & 1 Phase MOotors ONlY) ........ccoiiiieeiiiieeeeiiiee e 1
7 320833 c GOV 2
8 1009175 . COVEN WEIAMENT . 1
9 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 ...cuuiiiieeeeeiee et e e e e 6
10 1009176 . Cover MouNnting PIAte .........ooouuiiiiiiieii e 1
11 199969 . Screw, Button Hd. SOC. MB-1.0 X 10 ....ooeviiiiiiieiiieie e 4
12* 1013068 . Electric Motor (208V, 230V, 460V) .......cccuuiiiiieeiiiiiiiiet e 1
1013073 . EIECEIIC MOLOT (B575V) coiiiiei ittt a e 1
1013251 . Electric Motor (200V, 400V) .....ccocieieiirieie e 1
133879 . Electric Motor (1 Phase ONIY) .....couviiiiiiiiiiiiee e 1
13 326647 . Louvered Motor Cover (1 Phase Motors Only) .......cccccceevviiiviieeneeeeniiiiiieen, 1
14 1008876 B =01 1 =] SR 1
15 198979 . Screw, Button Hd. SOC. M5-0.8 X 6 ..ccoooviiiiiiiiiiie e 1
16 179480 . Escutcheon (Band Speed) (60 HZ) ......cooviviiiiieieiiiiiiiiiiieee e 1
179482 . Escutcheon (Band Speed) (50 HZ) ......cuvvviiiieiiiiiiieec e 1
17 199239 . Screw, Hex. Hd. Cap M8-1.25 X 20 .....ccccvviiiieee e eeiiireee e ee e e 4
198026 . Screw, Hex. Hd. Cap 5/16-18NC x 5/8 (200V, 400V & 1 Phase Motors) .... 4
18 199968 WaASher, LOCK M8 ... 4
199323 . Washer, Lock 5/16 Std. (1 Phase Motor Only) .....cccccceeeeeviiiiiiieeee e, 4
19 198574 . Washer, Flat M8 Wrought ..., 4
199262 . Washer, Flat 5/16 S.A.E. Std. (1 Phase Motor Only) ........ccccveevieeniiniinnnn. 4
20 417748 . BASE MOLOFr SHUE ....oeeiiiiiieie e 1
21 199056 . Screw, Soc. Hd. Cap M8-1.25 x 16 (Low Head) ........c.cccevvrrvieeeeeeniinrnnnnnn. 4
22 158815 Y 2 = RS 1
23 34-005410 . SEESCIEW COlIAN ...t 1
24 199289 . Washer, Flat M12 Wrought ........ccccceeiiiiiiiiic e 1
25 142408 L Flanged BariNg .....cccvvviiiiee ettt 1
26 318133 . Band Speed Adjustment Handwheel Assembly (See Detail) ...........cccveeee. 1
27 199289 . Washer, Flat M12 Wrought ........ccccoiiiiiiiiiieiciniiiieeee e 1
28 004443 CKBY 1
29 1008792 CPUIIBY e 1
Following Not Shown:
167329 CNYION CIAMP o 2
Ref. 318133 . Band Speed Adjustment Handwheel Assembly
1 216098 .. Handwheel (W/Fold-In Handle) ........cccvviiiiieiiiiiiiee e 1
2 004263 e SPHING PN e a e e e e e 1
3 317323 c e SCIBW e 1
*NOTE: For Machines With Baldor Motors:
4 417913 . Motor Slide WeldmENt .........c..oiiiiiieeie e 1
415163 . Motor Slide Weldment (1 Phase Motors ONly) .......ccccoceeeviiieeiniinenineeeenns 1
5 207433 LVariable PUIIBY ... 1
175280 . Variable Pulley (1 Phase Motors ONlY) ......cccccviiiiiiiieiiee i 1
6 198986 . Key (3 Phase Motors ONIY) .....oooiiiiiiiieie e 1
12 209621 CEIECIIC MOTOT e 1
209622 . Electric Motor (575V ONIY) ittt 1
133879 . Electric Motor (1 Phase ONIY) ... 1

11
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CODE NO. PS-4-131

DRIVE ASSEMBLY
(Low Band Speed Option)

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 1010276 Drive Assembly (Low Band Speed Option)
1 199899 . Screw, Button Hd., SOC. MB-1.0 X 16 .....ccevveiiiiiiieiiiiee e 2
2 199347 WAShEr, LOCK MB .....oiiiiiiiiiiiiiie et 2
3 199188 CNUE HEX. MB-1L0 it 2
4 417913 . Motor Slide WeldmENnt ..........ccuviiiiiiiieiie e 1
5 417914 CAAPLOr PIAte ... 1
6 207433 LVariable PUIIBY ... 1
7 198986 K BY e —— et —————————————— 1
8 320833 GOV e e e e 2
9 1009175 . CoVEr WEIAMENT ..o e 1
10 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 .....cccuiiiiiiiiiieiiiine e 6
11 1009176 . Cover Mounting PIate ..........ccciviiiiieee e 1
12 199969 . Screw, Button Hd. SOC. MB-1.0 X 10 ...ccovcviiiiiiiiiie e 4
13 209639 B = [=Tox 1 o 1Y o] (o RSP SR 1
209640 . Electric Motor (575V ONlY) ...cooiieeeeeee et 1
14 1008876 P OINEEI s 1
15 198979 . Screw, Button Hd. SOC. M5-0.8 X 6 .......ccccueriiiiiiieiiiiiieesiiee e 1
16 179476 . Escutcheon (Band Speed) (60 HZ) .......cccovveeeeeeeiiiiiieeeee e, 1
209449 . Escutcheon (Band Speed) (50 HZ) ......cccoviieieeeee e, 1
17 199239 . Screw, Hex. Hd. Cap M8-1.25 X 20 .....coccuveeiiiiiiiesiiiiee e 4
18 199968 WaSher, LOCK M8 .....coiiiiiiiiiiiiee et 4
19 198574 . Washer, Flat M8 Wrought ..........cccoeveiiiiic e 4
20 417748 . Base MOLOr SHUAE ......eeeviiiiiiiie it 1
21 199056 . Screw, Soc. Hd. Cap M8-1.25 x 16 (Low Head) .........ccceecveveviiinreennnn, 4
22 211937 VB e 1
23 34-005410 . SEESCrEW COlIAr ...oeveeiie it 1
24 199289 . Washer, Flat M12 Wrought ... 1
25 142408 . Flanged BeANNG .......uuviiiiiiiiiiiiiee et 1
26 318133 . Band Speed Adjustment Handwheel Assembly (See Detail) ................ 1
27 199289 . Washer, Flat M12 Wrought ... 1
28 004443 Y e 1
29 1008792 CPUIIBY e 1
Following Not Shown:
167329 NYION CIaMP e 2
Ref. 318133 . Band Speed Adjustment Handwheel Assembly
1 216098 .. Handwheel (W/Fold-In Handle) ..., 1
2 004263 e SPIING PN e 1
3 317323 B Yol (-1 SRR 1

13



NEW DRG.
S.C.L. 3-22-10

REVISIONS

S.C.L.3-6-13

MODEL FIRST MACH. LAST MACH.

400M  596-10101 596-13294
400S  597-10101 597-13259

ELECTRICAL ASSEMBLY

PS -8 - 364 PRINTED IN U.S.A.
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CODE NO. PS-8-364

ELECTRICAL ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Electrical Assembly
1 215624 . Limit Switch (Door INtErOCK) ........c.eeviiiiiiiieiiiie e 2
2 199389 . Screw, Button Hd. SOC. M4-0.7 X 30 ....covvueeeeieiieeeeeee e 4
3 215619 . Cord Grip CoNNECLOr (:236-.472) ....oouiiiiiiieiiiiie et 2
4 197332 . Electrical Cord (#18-2 CONAUCION) .....covueiieiiiiiieeiiiiee e AR.
5 221855 . Interlock Key Bracket ... 2
6 199728 . Screw, Button Hd. SOC. M4-0.7 X 10 ....covvveeeieiiiieeee e 8
7 199214 CNUL HEX. MA-0.7 et e e 4
8 199248 VAo T g (=T G = Y S AR.
9 015780 . RUDBDEr GrOMMEL ..o 1
10 016160 . 90° COrd Grip CONNECLON ....cuveeieiiiiiiie ettt 1
11 014411 CFlaNge WASKET ... 1
12 019543 = 1o Lo 1\ S 1
13 176528 . Label (Electrical Hazard) .........cccoouueiiiiiiiieiiiee e 1
14 197218 . Electrical Cord (#14-4 ConAUCEOL) ....oooceiiiieeeee e AR.
197219 . Electrical Cord (#14-3 Conductor) (Single Phase Motors Only) ............ A.R.
15 199246 . Screw, Button Hd. SOC. MB-1.0 X 12 .....ccccuvviiiiiiiieiiieee e 2
16 199347 WASheEr, LOCK MB .....coiiiiiiiiiiiiiiee e 2
17 199188 UL HEX. MB-1.0 it 2
18 176528 . Label (Electrical Hazard) ........cccccooeeeiiiiiiiiiiree e 1
19 . Electrical Control Enclosure Assembly (See Detalil) ........ccoooccvvvieenneenn. 1
20 1008451 . SUPPOIt BraCKet ...t 1
21 199969 . Screw, Button Hd. SOC. MB-1.0 X 10 ...ccoccuviiiiiiiiiieiiiine e 1
22 199965 WAShEr, FIat MB .....eeeiiiiieiie e 2
23 199347 WAShEr, LOCK MB .....coiiiiiiiii it 1
24 199188 NUE HEX. MB-1.0 it 1
25 167329 CNYION ClaMP oo 4
26 199728 . Screw, Button Hd. SOC. M4-0.7 X 10 ...occueveeiiiiiiee e 4
27 176768 . Limit Switch (Head DOWN) .......ccccuviiiiieee e 1
28 199439 . Screw, Button Hd. SOC. M4-0.7 X 25 ...ccoiiiiiiiiiiiee e 2
29 320597 CBFACKEL e 1
30 199974 . Screw, Button Hd. SOC. M5-1.0 X 10 ...ccoocuiiiiiiiiiieiiiieee e 2
31 197332 . Electrical Cord (#18-2 CONAUCLON) ....ccocviviiieiee e AR.
32 1008674 . Label (Limit Switch- Specify NUMbEr) ........cccoviieieiiiiceee e, 3
33 016561 CNYION ClamMP oo 1
34 197388 . Wire Wrap (1" BIack POIY) ... AR.
35 107637 cCADIE TIE ittt AR.
36 177054 . Solenoid Plug Connector Kit (Pneumatic Options Only) ........ccccceeeeeennn. 1
37 016560 . Cable Hanger Clamp ......ooooiiiiiiiiiicccc e 1
38 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 .....uciiiiiiiiiiiieieeeeeeeee e 1
39 177054 . Solenoid Plug Connector Kit (Pneumatic Options Only) ..........cccocuveeen. 2
40 207502 . Elevator Bolt MB-1.0 X 25 ...ccooiiiieieeeee e 1
41 199232 CNUE, HeX. Jam MB-1.0 oo 1
Following Not Shown:
221545 . Worklamp (Includes Mounting Bracket) (Optional) ..........ccccoevveeeninnenen. 1
199898 . Screw, Soc. Hd. Cap M5-0.8 X 16 ..ccoooiviiiiiiiee et 2
199348 VAo T g (=T g I T G 1 Y 2
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NEW DRG.
S.C.L.3-6-13

REVISIONS

MODEL FIRST MACH. LAST MACH.

400M  596-13295
400S  597-13260

ELECTRICAL ASSEMBLY

PS-8-380 PRINTED IN U.S.A.
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CODE NO. PS-8-380

ELECTRICAL ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Electrical Assembly
1 215624 . Limit SWitch (DOOF INTEHOCK) ....eeiieiiieeiiii ettt e e e aeae s 2
2 199389 . Screw, Button Hd. SOC. M4-0.7 X 30 ....ueiiiiiieiiiie et neeens 4
3 215619 . Cord Grip CONNECLON ((236-.472) ....ueieiiiiee ettt e e et e e sabe e e s sbeeeaenneeeas 2
4 197332 . Electrical Cord (#18-2 Conductor) . A.R.
5 221855 . Interlock Key Bracket ............ccceeueee. 2
6 199728 . Screw, Button Hd. Soc. M4-0.7 x 10 .... 8
7 199214 . Nut, Hex. M4-0.7 .....ccccoovvveiinnenn, 4
8 199248 . Washer, Flat M4 ... A.R.
9 015780 . RUBDEI GrOMMET ... 1
10 016160 . 90° COrd GriP CONNECION ...eeutiiiitiiitie ittt ettt ettt sttt ettt e st esbeesab e e nbeenbeeabee s 1
11 014411 . Flange Washer 1
12 019543 .Bond NUt .....coeviiiis 1
13 176528 . Label (Electrical HAzZard) ...........coociiiiiiiieiieciee et 1
14 197218 . Electrical Cord (#14-4 CONAUCTIOT) ...c..uiiiuieiieiiieiiie ettt ettt sttt sanesiee s AR.
197219 . Electrical Cord (#14-3 Conductor) (Single Phase Motors Only) ..... A.R.
15 199246 . Screw, Button Hd. SOC. MB-1.0 X 12 ....c.cooiiiiiiiiiiciiiee e 2
16 199347 . Washer, Lock M6 ... 2
17 199188 . Nut, Hex. M6-1.0 ........... 2
18 176528 . Label (Electrical Hazard) ..........ccccoeeiniiieniiinininennn 1
19 . Electrical Control Enclosure Assembly (See Detalil) .........coooveeiiiiiiiiiiiiiieeieeeee e 1
20 1008451  SUPPOIT BIACKET ...ttt ettt sb et 1
21 199969 . Screw, Button Hd. Soc. M6-1.0 x 10 . 1
22 199965 . Washer, Flat M6 ...........cccoccveeennnen. 2
23 199347 . Washer, Lock M6 .... 1
24 199188 . Nut, Hex. M6-1.0 . 1
25 167329 .Nylon Clamp ......cccoovviviiiiiiiiiene 4
26 199728 . Screw, Button Hd. Soc. M4-0.7 x 10 . 4
27 176768 . Limit Switch (Head Down) ............ 1
28 199439 . Screw, Button Hd. Soc. M4-0.7 x 25 . 2
29 320597 CBracket ..o 1
30 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 ...cccueiiiiiiiiiiieiiesii ettt sbe e 2
31 197332 . Electrical Cord (#18-2 CONAUCTON) ....cciuiiiiiiiieeiiee ettt e e e ne e A.R.
32 1008674 . Label (Limit Switch- Specify Number) .. 3
33 016561 .Nylon Clamp ..o 1
34 197388 . Wire Wrap (1" Black Paly) .... AR.
35 107637 L CADIE THIE i AR.
36 177054 . Solenoid Plug Connector Kit (Pneumatic Options Only) ... 1
37 016560 . Cable HaNGEr CIAMP .....ooiiiiiiiii ettt 1
38 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 ...cccuiiiiiiiiiiiieiiesie ettt 1
39 177054 . Solenoid Plug Connector Kit (Pneumatic Options Only) ... 2
40 207502 . Elevator Bolt M6-1.0 X 25 ....coccuiiiiiiieiiiee e 1
41 199232 CNUE, HEX. JAM MB-1.0 .ot ettt 1
42 1007745 . CONSOIEt WEIAMENT ...ttt nr et s 1
43 1008739 .Back Cover ......ccoocveiiiiieieeee, 1
44 199969 . Screw, Button Hd. Soc. M6-1.0 x 10 . 4
45 197158 . Sealtite Conduit 3/4 1.D. .... AR.
46 014485 . 45° Sealtite Connector .. 1
47 014480 . Flange Washer ................. 1
48 014772 . Plastic InSulated BUSHING ........eiiiiiiieiiiie et 1
49 207170 . Screw, Hex. Hd. SIotted M5-0.8 X 20 .....ccoiiuiiiiiiiieeiiie ettt e et ee e eneeens 2
50 204152 . Nylon Washer ... 2
51 207171 . Rivet Nut M5-0.8 2
52 204150 . Retainer Ring ... 2
53 1014454 . Enclosure Weldment .. 1
54 203925 . Gasket Strip .......ceeeee A.R.
55 199202 . Nut, Hex. M5-0.8 . 4
56 199244 . Washer, Flat M5 ...... 4
57 199348 . Washer, Lock M5 .........cccocvvennnnnn. 4
58 . Pushbutton Panel Detail (See Detail) ........ccceoiiiiiiiiiiiiiiieiie e 1
Following Not Shown:
221545 . Worklamp (Includes Mounting Bracket) (Optional) ...........cceiierieeniniieiienieeeeseeee 1
199898 . Screw, Soc. Hd. Cap M5-0.8 x 16 2
199348 . Washer, Lock M5 .......ccccooiiininnnnne 2
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NEW DRG.

S.C.L. 3-22-10 9
REVISIONS
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MODEL FIRST MACH. LAST MACH.
400M  596-10101
400S 597-10101

ELECTRICAL CONTROL BOX ASSEMBLY

PS

- 8- 365

18

PRINTED IN U.S.A.



CODE NO. __ PS-8-365

ELECTRICAL CONTROL BOX ASSEMBLY

INDEX PART DESCRIPTION UNITS PER INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y. NO. NO. ASS'Y.
Ref. Electrical Control Box Assembly 41 207184 . Selector Switch (4 Position) ................. 1
1 320079 . Transformer (200V, 208V, 400V) ......... 1 42 207186 . Contact Block (1-NC) .....ccccvvevvveeernnen. 2
320078 . Transformer (220V-1 Phase, 230V, 460V, 43 207187 . Contact Block (1-NO, 1-NC) ................. 1
B75V) e 1 44 207191 . Pushbutton Operator (Red Mushroom) 1
323468 . Transformer (400V-Europa Only) . 1 45 207186 . Contact Block (1-NC) 1
2 200615 . Terminal Block e 12 46 200093 . E-Stop Marker ......cccceceveeviiieeiiee e, 1
3 200617 . End Section ........ e 2 47* 207182 . Selector Switch (3 Position) (Full Cycle
4 202922 LJumper Bar ..., 1 OPLION) eeeiiiieeiiee e
5 224775 . Terminal Marker Set ...........ccccocveinens 1 48* 211500 . Contact Block (2-NO) .....ccccceovvvrivnniene 2
6 522930** . Enclosure Weldment .........c.ccccocevrneenne 1 49 207181 . Selector Switch (2 Position) 1
1010345 . Enclosure Weldment (Europa Only) .... 1 50 207185 . Contact Block (1-NO) .............. e 1
7 203925 . Gasket Strip ...oeeviiie e A.R. 51 207190 . Pushbutton Operator (Green) .............. 1
8 200618 CENd SEOP 4 52 207185 . Contact Block (1-NO) ......cccecvvvvrreniene 1
9 207200 . Control Relay (Full Cycle Option) ........ 1 53 1008674 . Escutcheon .........cccccoceeenne . 1
10 220642 . Motor Starter Protector (400V-Europa) 1 54 207181 . Selector Switch (2 Position) e 1
11 220648 . Motor Starter Protector (200V) ............ 1 55 207185 . Contact Block (1-NO) ........ccceevvveeernnen. 1
220647 . Motor Starter Protector (208V, 230V) .. 1
220648 . Motor Starter Protector (208V, 230V) Following Not Shown:
(Low Speed Option) .......ccceevveeerinveens 1 1008846 . CB and MSP Schedule .........ccccceeveeene 1
220649 . Motor Starter Protector (220V- 1 Phase) 1 224717 . CB and MSP Schedule (Europa Only) . 1
220646 . Motor Starter Protector (400V, 460V, 197158 . Sealtite Conduit 3/4 1.D. ......ccocveernnnn. AR.
575V) i 1 014686 . Sealtite Connector e 1
12 220654 . Auxiliary Contact (1-NO) ........cccvveeneen. 1 014480 . Flange Washer .........ccccccevvvveviienennnen. 1
13 1007400 . Circuit Breaker (200V, 208V) ............... 1 135106 .Hole Seal .......ccooovieii, AR.
1007399 . Circuit Breaker (220V-1 Phase, 230V) 1 203542 . Wire Terminal #4 ........cccccovveeennen. e 6
1007397 . Circuit Breaker (400V, 460V) ............... 1 207111 . Wire Terminal Locking Fork #8 ..... e 12
215212 . Fuse Holder (575V Only) ..... e 2 007635 . Wire Terminal Ring #10 ...... AR.
203158 . Fuse (1 Amp) (575V Only) ... 2 201679 . Wire Terminal Recepacle .... e 4
14 420357 . Circuit Breaker ................. w1 197339 . Wire, #14 Black (19 Strand) ................. AR.
15 1007434 . Disconnect Switch ..........ccoeviiiniennnn. 1 197195 . Wire, #14 Green/Yellow (19 Strand) .... A.R.
16 1007441 . Disconnect Switch Shaft ...................... 1 197197 . Wire, #16 Red (19 Strand)
17 1007437 . Disconnect Switch Handle ................... 1 197325 . Wire, #16 White (19 Strand) ...
18 207170 . Screw, Hex. Hd. Slotted M5-0.8 x 20 ... 2 197205 . Wire, #18 Blue (16 Strand)
19 207171 . Rivet NUt M5-0.8 .....oooviriiiiiiicicie 2
20 204150 . Retainer RiNg ......ccccooevvvviiiciiiciecies 2 *NOTE: Before Serial #596-11149 on 400M, #597-11136 on 400S;
21 204152 . Nylon Washer .. 2 Order Full Cycle Switch Assembly - #224684 to Replace.
22 200618 CENd StOP i 4
23 209033 . Terminal Block (Laser Option) ... T *NOTE: Before Serial #596-13295 on 400M, #597-13260 on 400S;
24 209034 . End Section (Laser Option) ................. 1 6 1011168 . Enclosure Weldment ..........ccccocveeeenne. 1
25 207206 . Contactor (200V, 208V, 230V, 400V, 460V,
B75V) oot 1
207207 . Contactor (220-1 Phase) ........ccccceevuee. 1
26 207219 . Auxiliary Contact .........ccceeveevierniicneenn. 1
27 207221 . Auxiliary Contact (Full Cycle Option) ... 1
28 207206 . Contactor (400V-Europa Only) ............ 1
29 201686 . Cord Grip Connector (.157-.314) (Mist
Lube Option) .....cccccevveeiieiiiciiccee, 1
30 201687 . Cord Grip Connector (.545-.709) ......... 1
31 197218 . Electrical Cord (#14-4 Conductor) ....... AR.
197219 . Electrical Cord (#14-3 Conductor) (1 Phase
ONlY) o A.R.
32 201688 . Cord Grip Connector (.200-.394) ......... 4
33 197332 . Electrical Cord (#18-2 Conductor) ....... AR.
34 201688 . Cord Grip Connector (.200-.394) (Full Cycle
and/or Worklamp Options) ........c...c...... AR.
35 201686 . Cord Grip Connector (.157-.314) (Laser
OPLION) .eeiiiiiieerie e 1
36 139194 . Wire Terminal .......ccccooveviiiiniiiies 1
37 199312 . Screw, Pan Hd. Slotted M5-0.8x 30 .... 1
38 199244 . Washer, Flat M5 .........cccoovvvveeiiiiiiinnn. 1
39 199089 . Washer, Lock M5 Shakeproof ............. A.R.
40 199202 .Nut Hex. M5-0.8 ... AR.
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NEW DRG.
S.C.L. 3-22-10

REVISIONS

FLUSHING HOSE ASSEMBLY
(OPTIONAL - 400M, 400S; STANDARD - 400A)

MODEL FIRST MACH. LAST MACH.

COOLANT RESERVOIR ASSEMBLY 400A  595-10101
400M  596-10101
400S  597-09101

FLOOD COOLANT ASSEMBLY

PS-6-78 PRINTED IN U.S.A.
20



CODE NO. PS-6-78

FLOOD COOLANT ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 1008849 Flood Coolant Assembly
1 016001 cBarbed INSEIt ..o 1
2 197144 . Plastic Tubing 1/4 1.D. (CIEAI) ...ccoicuuiiiiiiiiiie ittt A.R.
3 009955 c TUDING ClAMIP .t AR.
4 199974 . Screw, Button Hd. SOC.M5-0.8 X 10 ....cccocuiiiiiiiiiieiniiiee e A.R.
5 1007881 . Coolant Reservoir Assembly (See Detail) .......cccoocvvvveiiiiiiieiiiieee e, 1
6 103316 cBarbed INSEIt ..o 1
7 204233 . Pipe Coupling (Brass) .......ccouciiiiiiiiiiie ittt 1
8 110263 . Coolant Pump (110/120V, 50/60 HZ) .......cccoviimiiiiiiieieiiieee e 1
136530 . Coolant Pump (220/240V, 50/60 HZ) ........ccoviiiiiiiiiiiieiiieee e 1
172623 . Coolant Pump (CSA APProved) .......cooorimiiieiiiiiee e 1
9* 120857 . SEIVICE TEE (BraSS) .eeciiieiieiitiiiieiiiiee ettt ettt 1
10* 002004 L Barbed INSErt ... 1
11* 017902 CHOSE CIAaMP e 1
12* 197094 . Neoprene Hose 11/16 O.D. (BIACK) ......ccccceeiiuiiiieiiiiiieiiiiie e A.R.
13* 176816 . Barbed INSert (PIASHC) .....ooooiviiiiiiiiiiie e 1
14* 176827 CHOSE ClaMP oo 1
15* 176420 CHOZE NOZZIE ... 1
16 5-027506 . 90° Street EIDOW (BrasS) .......occeeeiiiiiiiieiiiiiie it 1
17 120241 CVBIVE e 1

*NOTE: Part of Flushing Hose Assembly - #178639. (Optional 400M, 400S; Standard 400A)

Ref. 1007881 . Coolant Reservoir Assembly
1 1007898 .« Chip CONLAINET ..o 1
2 1007883 B T == T o V] 1=T G 01V - SRR 1
3 1007882 B T 1= o T = PSSR 1
4 1008539 B o o F= T | ff = =TT=T o1 SRS 1
Following Not Shown:
214769 . Cutting Fluid (Power-Cut Concetrate; 1 QUart) .......c.ccccceeverriveeeeiinnenen 1
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NEW DRG.
S.C.L.6-3-10

REVISIONS

MODEL FIRST MACH. LAST MACH.

400A  595-10101
400M  596-11186
400S  597-11151

FLOOD COOLANT ASSEMBLY

(EUROPA ONLY)

PS-6-80 PRINTED IN U.S.A.
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CODE NO. PS-6-80

FLOOD COOLANT ASSEMBLY

(Europa Only)

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 1012934 Flood Coolant Assembly (Europa Only)
1 016001 L Barbed INSEr ... 1
2 1008570 HOSE ClampP oo s 1
3 197095 . Plastic Tubing 1/4 1.D. (Clear-Reinforced) ........cccoccoveviiiiieiniinenniienenn AR.
4 009955 B 0] o 1o [ @1 =1 1 o o SRR PRP AR.
5 199974 . Screw, Button Hd. SOC.M5-0.8 X 10 ......cccueriiiiiiiiieiiiieniee e AR.
6* 316116 CHOOK e 1
7* 197094 . Neoprene Hose 11/16 O.D. (Black) .......cccueeeiiieiiiiiiiiiiiiiieee e, A.R.
8 1012942 . Pump Mounting Plate (for .25 HP Coolant Pump) ........ccccccceeinnniiinnen. 1

1011856 . Pump Mounting Plate (for .3 HP Coolant Pump) ........ccccccceiiiiiiiiiiinen. 1
9 1007897 . CO0IANT RESEIVOIT ...eiiiiiiiiii ittt 1
10 197095 . Plastic Tubing 1/4 1.D. (Clear-Reinforced) ..........coccouvieeiiiiiniiiiiiiieeeeeen, A.R.
11* 176420 cHOZE NOZZIE e 1
12* 176816 . Barbed INSsert (PIASHC) .....cooiiiiiiieiiieee e 1
13* 176827 HOSE ClIamP s 1
14 1011897 . Chip Container Weldment ... 1
15 1011859 . SCIEEN/FIIEET COVET ...oiiiiiiieii ettt 1
16 1011858  SCIEENIFIIET .ot 1
17 224711 . Coolant Pump (.25 HP; 50 HZ) ..oeeoiiiiiiiieee e 1

224710 . Coolant Pump ((3 HP; 50 HZ) ..ooouviiiiiiiie e 1
18 5-027506 . 90° Street EIDOW (BraSS) ..cccooeiiiiiiiiiiieie ettt 1
19 120241 - ShUt-OFf VAIVE ... 1
20 009667 L Barbed INSEIT s 1
21 176827 CHOSE ClaMP e 1
22 133540 c SEIVICE T eeeiiiiie ettt e e s 1
23 017535 .Reducer BUShiNG .......cooouiiiiii e 1
24 017537 .Reducer BUSHhING .......coooiiiiiii e 1
25 133439 . 90° Barbed INSEI .....eeiiiiieiii e 1
26 1008570 CHOSE ClamMP o 1
27 199993 . Screw, Soc. Hd. Cap M6B-1.0 X 20 ...ccooviiiiiiiiieieee e 4
28 199347 WAShEr, LOCK MB ..ot eeaaees 4
29 199965 VAo T o [T g = Y, TN 4
30 199188 INUE, HEX. MB-1.0 . 4

*NOTE: Part of Optional Flushing Hose Assembly - #178639.

Following Not Shown:

214769 . Cutting Fluid (Power-Cut Concentrate; 1 QuUart) .........ccccceevvveeenninnenen 2
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NEW DRG.
S.C.L.2-22-10

REVISIONS
S.C.L.3-10-14

On Some Machines

MODEL FIRST MACH. LAST MACH.

400A  595-10101
400M  596-10101
400S  597-09101

HEAD ASSEMBLY

PS-2-170 PRINTED IN U.S.A.
24



CODE NO. PS-2-170

HEAD ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Head Assembly
1 199980 . Screw, Soc. Hd. Cap M10-1.5 X 80 ...ccvvviiiiieeiiiiiiieeeee e e 3
2 199346 VA= T (=T G o Yo Gl 1Y 11 LU 3
3 199142 Nut, Hex. Jam 3/4-16NF ... 3
4 005956 . Adjusting Screw 3/4-16NF X 2-5/16 (.42 Dia.) ....occoeeeriiiiieeiiiiiee e 3
5 108749 . Thrust Ball BEANNG ..cccoiviiiiiiiiiee ettt 1
6 1008019 . Band Tension Handle ASSEMDBIY .........oocviiiiiiiiiiiii e 1
1008020 c HANAIE e 1
1009977 .. BaANAWNEEI SCrEW .....ooeiiiiiiiiee e 1
004277 e SPIING PIN e 1
7 149978 CWASKIET . 1
8 157703 . RUDDEI BUSNING ittt 2
9 513889 . Head Slide and Shaft SUb-ASSEMDIY ........ccooiiiiiiiiie e 1
316591 L lAIEr Shaft oo 1
199227 .. Screw, Soc. Set M10-1.5 x 16 (Cone Point) .....ccccccveveeeviiiciiiiieeee e 1
202383 .. Loctite ADNESIVE (H242) ...t AR.
10 517542 cHead CastiNg ...ooccceeiieiiiee e 1
11 199238 . Screw, Hex. Hd. Cap ML10-1.5 X 60 .....cccevveveeeeiiiiiiiieeie e criiieeee e e e e 1
12 199939 CNUL HEX. MLO-1L5 ot 1
13 204455 . RetaiNiNg RING oo e e e e 1
14 1009195 Head WeldMENT ... e 1
15 199559 . Screw, Soc. Set M12-1.75 x 25 (Flat Point) ........cccoovcviieveeee e, 4
16 225521 . Saw Guide Arm Assembly (See Detail) .....cccovvvciviiiiiieeiiiiceeee e 1
17 199918 . Screw, Soc. Hd. Cap M12-1.75 X 45 ...uiiiiiieee i 2
18 317088 . Bandwheel Assembly (DHVEN) .....ccooiiiiiiiiiiee e 1
505879 .. BandwWheel (DIIVEL) ..eeeiieeii et e e e 1
137905 B = - 18 = 7=T= 4T o S 2
19 122652 B o 11 0 (00 ) PR TPRR PRI AR.
20 122653 c SHIM (L020) i e e AR.
21 1008462 CFlaNge BEANING .....uvviiiiiieee e a e 2
22 198167 . Screw, Hex. Hd. Cap M8-1.25 X 40 ......cccceveveeiiiiiiiiieeece e e s sciinee e e e e 2
23 199968 WaASher, LOCK M8 .....oiiiiiiii ettt 2
24 199941 CNUE HEX. MB X 125 oot 2
25 199967 WAShEr, FIAt M8 ... 2
26 132475 cPINION GEAN ..t 1
27 35-008688 L REetaiNiNg RING oo e e e 1
28 1008794 L PINION SNATE o 1
29 014214 Y e 1
30 1009188 . DOOI SUPPOIT e a e e eeeraaas 1
31 199969 . Screw, Button Hd. SOC. MB-1.0 X 10 ...ccooouviiiiiieee et e e 5
32 320598 CDIVE SNAft oo ——— 1
33 199251 . Screw, Soc. Set M10-1.5 x 12 (Cone PoiNt) ......cccoccveveiniieiinniiieee e, 1
34 204455 CRetaiNiNg RING .oooiiiiiiee e 1
35 417836 . Band Brush Assembly (Powered) (See Detail) .......cccooovveeiiiiieeeniiiieeens 1
36 206885 BN 1
37 199041 . Screw, Soc. Hd. Cap M5-0.8 X 20 ...ccceeiiieiiiiiiee e e e 2
38 176858 . Bandwheel ASsembly (IAIer) ......oocuiiiiiiiii e 1
503489 .. Bandwheel (IAIEF) .....eviiiiiieee e 1
137905 Bl BEAMNG ... s 2
39 122652 2 ShIM (L020) oo AR.
40 122653 - ShIM (L020) oo AR.
41 108750 . COMPIESSION SPING coiiiiiiiieiiiiiee ettt e e e e sbaeeeean 1
42 108748 CTUDE 1
43 199306 . Washer, Flat 3/4 Wrought ..o 1



NEW DRG.
S.C.L. 3-22-10

REVISIONS
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MODEL FIRST MACH. LAST MACH.
400M  596-10101
400S  597-09101

HEAD FEED CONTROL ASSEMBLY

PS-7-387 PRINTED IN U.S.A.
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CODE NO. PS-7-387

HEAD FEED CONTROL ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 1009700 Head Feed Control Assembly (Standard)
Ref. 1009699 Head Feed Control Assembly (Full Cycle Option)
1 207503 CACIUALON BIACKEL .....oooiiiiiiii ittt 1
2 6-023510 . 90° Male EIDOW (Brass) ......ccooiveeeeiiiiiieiiiiiiesiiieeesiieee e ssnttee e s sniee e 1
3 5-027506 . 90° Street EIDOW .....oooiiiieiiiiee e 1
4 1002272 S SPACET .t 1
5 201987 CNeedle VaIVE ... 1
6 203144 . ClOSE NIPPIE (BrASS) ..eeeeiieeiiiiiiiiiiiieee ettt 1
7 260426 . RedUCEr BUSNING ... 1
8 219430 . S0lenoid ValvVe (3-Way) .....coooiuiiiiieieeiiee e 1
9 175279 . 90° Male EIDOW (BraSS) ....ccceeiiiiiiiiiiiieie ettt 1
10 010923 . Hex. Nipple (Full Cycle Option) ... 1
11 224061 . Solenoid Valve (2-Way) (Full Cycle Option) ........cooccciiiiiiieieiniiiiieeen, 1
12 175279 . 90° Male Elbow (Brass) (Standard) ..........cccceeeiieiiiiiiiiiiieeeee e, 1
6-023510 . 90° Male Elbow (Brass) (Full Cycle Option) .......ccccooiiiieeieieeeiiniiiieeen. 1
13 416087 . Head Feed Cylinder Assembly (See Detail) ........cccceeeeiiiiiiiiiiiiiiinn, 1
14 6-023510 . 90° Male EIDOW (BrasSS) ...c.eeeoiieieiiieiiiiesiiee ettt 1
15 197264 - NYIoN TubiNg 1/4 O.D. ..o AR.
16 6-023509 . MAIE CONNECION ..ottt 1
17 6-023510 . 90° Male EIDOW (BrasSS) ...c.eecoiveieiiieiiiie sttt 1
18 112043 c SITEEE TEE ittt 1
19 5-027506 . 90° Street EIDOW .....ooiiiiiiiii e 1

Following Not Shown:
201030 . TransmisSion FlUId (ATF) oo A.R.
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REVISIONS

MODEL FIRST MACH. LAST MACH.

400A  595-10101
400M  596-10101
400S 597-09101

HEAD FEED CYLINDER ASSEMBLY

PS-7-389 PRINTED IN U.S.A.
28



CODE NO. PS-7-389

HEAD FEED CYLINDER ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 416087 Head Feed Cylinder Assembly

1 175273 I o PP PP PPRPTRTRR 1
2 199130 - Nut, HeX. Jam 7/16-1ANC .....c.cooiiiiiiiieiiie e 1
3 123333 CPIPE PIUG o 1
4 203799 cQUAA RING ottt 1
5 14-014528 . ClOSE NIPPIE .o 1
6 316346 CCYIINABT e e 1
7 175586 C S PACET 1
8 013245 . LOCKNUL 3/8-LONC ..ottt 1
9 199302 . Washer, Flat 3/8 Wrought ............cooiiiiiiii e 1
10 261233 cPIPE PIUQG e 1
11 175476 cTIE RO e 4
12 316349 CENA CAP e 1
13 001508 cORRING e 1
14 204981 . PIStON SEAI CUP . 1
15 319876 CPISION e 1
16 202383 . Adhesive Sealant (Loctite #242-31 Threadlok) ........ccccccciiiiiiiiiiiennnnenn, A.R.
17 319533 C RO e 1
18 001508 cORRING e 1
19 316348 CENA CAP i e 1
20 199176 UL, HEeX. L/4-20NC ettt 4
21 199321 Washer, LOCK 1/4 StA. ..ooooiiiiieeeeee e 4
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NEW DRG.
S.C.L. 2-22-10
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HEAD PIVOT DETAIL

BAND WIPER ASSEMBLY

\j DISCHARGE TRAY ASSEMBLY
(LARGE)
(OPTIONAL) (400S, 400M Only)

—_—

LASER LINE GENERATOR ASSEMBLY MODEL FIRST MACH. LAST MACH.

(OPTIONAL) 400A  595-10101

400M  596-10101
400S  597-09101

MISCELLANEOUS DETAILS

PS-1-162 PRINTED IN U.S.A.
30



CODE NO. PS-1-162

MISCELLANEOUS DETAILS

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Final Assembly (Head Pivot Detail)
1 199251 . Screw, Soc. Set M10-1.5 x 12 (Cone PoiNnt) .......cccoeeviieiiinieieiiniiiieen, 1
2 199680 . Screw, Soc. Hd. Cap M10-1.5 X 30 ..ccoiiiiiiiiieee e 4
3 201915 cShaft Collar ..o 2
4 176717 CPIVOE SAft oo 1
5 126535 . Thrust Bearing (BrONZE) ........cuuviiiiiiiiieiiiiee ettt 2
6 326124 . BeANNG BIOCK ...coiiiiiiiiiie s 2
201914 . Sleeve Bearing (Press Fit) ....c..oooiiiiiiiieeeiece e 2
7 176476 ] 11 (00 ) RS A.R.
8 176477 c SHIM (L005) .t A.R.
9 176478 B 110 o (00 4 TSP A.R.
10 221783 e SHIM (L0478) ittt A.R.
11 199045 . Screw, SoC. SEet MI10-1.5X 16 ...uiiiiniiiiiie e 1
Ref. 207716 Band Wiper Assembly
1 320621 CBACKET .. 1
2 199408 . Screw, Pan Hd. Slotted M4-0.7 X 10 .....oovvveiiieiiiieeeie e 4
3 109942  SUPPOIT ettt 2
4 109941 YT o 1= PP PUPRP 2
Ref. 1009399 Discharge Tray Assembly (Large) (Optional) (400S, 400M Only)
1 199680 . Screw, Soc. Hd. Cap M10-1.5 X 30 ..oeveeeiiiiiiiiiiieie e 2
2 199976 CNUE, HeX. Jam MI0-1.5 e 2
3 1008600 . Discharge Tray Weldment ... 1
Ref. 1010980M Laser Line Generator Assembly (Optional)
1 212884 . Label (Laser - Warning) ........cccccovveeieiieeee e 1
2 1010956 - 1S g [ [ C1=T 0 1= (o] S 1
3 199914 . Screw, SoC. SEt M5-0.8 X 10 .cvvniiii e 4
4 1010818 . Laser Clamp BIOCK ........uuviiiiiiiiiii s 1
5 199041 . Screw, Soc. Hd. Cap M5-0.8 X 20 ..ccvvveeiiiiciiiiieiece e 2
6 1010817 . Laser Mounting Bracket ..........ccueevieeeiiiiieee e 1
7 199450 . Screw, Soc. Hd. Cap M5-0.8 X 12 ..ocvvveeiiiiiiieeieeee e e e 2
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S.C.L. 2-22-10

REVISIONS

To Air Supply -
Soee rPngr:ﬁlnatic Detail

MODEL FIRST MACH. LAST MACH.

400A  595-10101
400M  596-10101
4008  597-09101

MIST LUBRICATOR ASSEMBLY

PS-6-79 PRINTED IN U.S.A.
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CODE NO. PS-6-79

MIST LUBRICATOR ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 214935 Mist Lubricator Assembly

1 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 ....ccvvvviiieiiiiieiice e 4

2 199348 VA= T g (=T G I Tl G 1 T 4

3 199202 CNUE HEX. MB-0.8 e 4

4 200135 . 90° SWIVEI MaAlE EIDOW ... 1

5 209458 CCHP HAI e s 4

6 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 ....covvvueiiiiiiiieiee e 4

7 199824 . Screw, Soc. Hd. Cap MB-1.0 X 55 ...cooviiiiiiiieee e 2

8 199188 CNUL, HEX. IMB-1.0 e 2

9 208833 . Mist Lubricator (Includes Nozzle, Solenoid Valve, Tubing) ..........cc....... 1
10 260426 .Reducer BUShiNG .......cooiiiiiiii e 1
11 200135 . 90° SWIVEl Male EIDOW ... 1
12 197438 . Polyethelene Tubing 1/4 O.D. (BIUE) ....c..evveiiiiiiiiiiiieeeeeee e AR.
13 214906 CBIACKEL . 1
14 199246 . Screw, Button Hd. Soc. MB-1.0 X 12 ....cccoeeiiiiiiiiiiiie 2
15 1008707 . INOZZIE BraCKe! ....ccoeeeiiieieieieee e 1
16 199974 . Screw, Button Hd. Soc. M5-0.8 X 10 ....cooeeieiiiiiiiiiii 2

Following Not Shown:
214124 . Heavy Duty Cutting Fluid (AL-2000) ......ccccvvmmireeeeiiiiiieeree e s cseeeieeee e AR.
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NEW DRG.
S.C.L. 3-22-10

REVISIONS

Incoming
Air Supply

17
Pneumatic
Head Lift Option -
(Full Cycle Also)
1T 18

Some of these parts may
not apply to your machine.

/
Pneumatic
23 22 Vise Option

(Full Cycle Also)

MODEL FIRST MACH. LAST MACH.
400M  596-10101
400S  597-09101

PNEUMATIC DETAIL

PS - 7 - 390 PRINTED IN U.S.A.
34



CODE NO. PS-7-390

PNEUMATIC DETAIL

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Pneumatic Details
1 009955 CINYION CIAaMP e 1
2 199974 . Screw, Button Hd. SOC. M5-0.8 X 10 ....ccceviiiiiiiiiieiiee e 1
3 197438 . Polyethelene Tubing 1/4 O.D. (BIUE) ....c.coveviiiiiieiiiiiie e A.R.
4 200133 . MalE CONNECLON ..o e 1
5 176829 . S0lenoid ValvVe (3-Way) .....cooocuuiiiiiieeieiiee e 1
6 214846 . Screw, Button Hd. Soc. M3-0.5 X 25 .....ocoiiiiiiiiiee e 2
7 176811 Vent Filter Breather ... 1
8 200135 . 90° Swivel Male EIDOW ........cooiiiiiiiiiiiie e 3
9 112043 CSHIEEL TR i 2
10 200135 . 90° Swivel Male EIDOW ........coiviiiiiiiiiiiieee e 1
11 199464 . Screw, Rd. Hd. Self-Tap #8-32NC X 3/8 .....ccccviiiiiiiiiieeriee e 2
12 324821 . Filter Mounting Bracket ..........cc.uueiiiiiiiiiee e 1
13 260426 . RedUCer BUSNING ... 1
14 199246 . Screw, Button Hd. SOC. M6-1.0 X 12 .....cccooiiiiiiiiieiiee e 2
15 217843 AU FIEEE e 1
217844 L FIler EIBMENT .o 1
16 197388 . Wire Wrap (17" BIack POIY) .....ccuuiiiiieiiie e AR.
17 206114 AN REGQUIBLOT ..t 1
18 206113 . Panel Mounting NUL ... 1
19 418046 . Regulator Mounting Bracket ... 1
20 200135 . 90° Swivel Male EIDOW .......cooiieiiiiiiiieee e 2
21 199246 . Screw, Button Hd. SOC. M6B-1.0 X 12 ... 2
22 200137 cGAUGE it 1
23 197438 . Polyethelene Tubing 1/4 O.D. (BIUE) .......eoveiiiiiiiiiiiiiieeeee e A.R.
24 206110 . Pneumatic Valve (4-Way with Pushbutton) ..........ccccccoviiiiinininnieen, 1
25 176811 Vent Filter Breather ........oooo oo 2
26 200135 . 90° Swivel Male EIDOW .......ooooiiiiiiiiiiieeeeee e 3
27 206109 . Pneumatic Valve (3-Way with Pushbutton) ...........ccccccniiiiniiiiinniinen, 1
28 176811 Vent Filter Breather ........oooi oot 1
29 200135 . 90° Swivel Male EIDOW .......cooiiiiiiiiiiieee e 2
30 1008674 . Escutcheon (Hydraulic Panel) ..o 1
31 1009187 L CONrOl PANEI ..o 1

Following Not Shown:
176879 . Label (Air SUPPIY LIMILS) ...oooiiiiiiiiiiiiieeiiiee e 1
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REVISIONS
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Counterbalance Spring

MODEL FIRST MACH. LAST MACH.

Removed To Show Detail. 400M 596-10101
4008 597-10101

PNEUMATIC HEAD LIFT ASSEMBLY

PS-7-391
36

PRINTED IN U.S.A.



CODE NO. PS-7-391

PNEUMATIC HEAD LIFT ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 1008817 Pneumatic Head Lift Assembly
1 319536 CSEOP PIALE eeeieeie e e 1
2 1008323 . Lift Stop Slide Weldment .........cc.eoviiiiiiieiiiieeiee e 1
3 1008676 . Escutcheon (Head StOPS) ....ccvvvvveiiiiiie it 1
4 1011410 . Quick Release Pin (3/8 Dia.; T-Handle).........cccccveviivireiiiiiie e 1
203146 . Detent Pin (5/16 Dia.; With RiNG) ....coooiiiiiiiiiiiiieeiiieeee e 1
5 224156 . Screw, Soc. Hd. Cap M8-1.25 X 12 ....ccociiiiiieiiiee e 2
6 199968 WaSher, LOCK M8 ......coiiiiiiiiieee e 2
7 1008308 . Lift STOP PIVOL PN .o 1
8 35-006426 . RetainiNng RING oo 1
9 197438 . Polyethylene Tubing 1/4 O.D. (BIUE) ....cccuuiiiiiiiiiiiiiiiieeeee e, A.R.
10 1008311 . Head Lift STOP BaAr ... 1
11 1013882 . Cylinder Mount BraCKet .............uveiiiiiiiiiiiieee e 1
12 199918 . Screw, Soc. Hd. Cap M12-1.75 X 45 ..o 2
13 203809 . Right Angle Flow Control Valve ... 1
14 176811 Vent Filter Breather ........ocoevvi i 1
15 176228 . Pneumatic Head Lift CYliNer ..o 1
16 206114 AN REGUIBLOT ..t 1
17 203144 . Pipe NIPPIE (BrASS) ...eveeeiiieiiiiiiiiiiiee e ettt anreaee e 1
18 120369 cPIPE PIUQG e 1
19 200135 . 90° Swivel Male EIDOW ........coouiiiiiiiiiii e 1
20 316604 cPIVOE BraCKet ..o 1
21 198186 . Screw, Hex. Hd. Cap 3/4-16NF X 1-1/4 .....coociiiiiiiiiieiiiiee e 1
22 202383 . Adhesive (Loctite #242-31 Threadlock) ...........ccccovviiieiniiiiiiniiiieeieen, A.R.
23 179586 | o O UP U RTUUPPRURTP 1
24 35-007558 . RetainiNg RING ..oooiiiiiieii s 2
25 179584 . Mounting BIOCK WeldmMent ..........oociiiiiiiiiiieiiiee e 1
26 199896 . Screw, Soc. Hd. Cap M10-1.5 X 25 ..o 2

Following Not Shown:
176880 . Tag (Aention - Air PrESSUIE) .....ccueiiiiiiiiiee et 1
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S.C.L. 3-22-10

REVISIONS

MODEL FIRST MACH. LAST MACH.

400M  596-10101
400S  597-10101

PNEUMATIC VISE ASSEMBLY

PS-7-392 PRINTED IN U.S.A.
38



CODE NO. PS-7-392

PNEUMATIC VISE ASSEMBLY

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 1008208 Pneumatic Vise Assembly

1 199051 . Screw, Soc. Hd. Cap MB-1.0 X 12 ...cooviiiiieiiiiiie e 1

2 199254 . Washer, Lock M6 Hi-COllar ...........ccccceeiiiiiiiiiiiiie e 1

3 109993 cWWASKNET L. 1

4 199268 . Washer, Flat 3/4 S.A.E. Std. .....cooviiiiiiiiii e 1

5 1008204 . Cylinder AApIOr .......eeeeiiiiie e 1

6 1008209 CSPACEN 2

7 199911 . Screw, Soc. Hd. Cap M10-1.5 X 40 ....ccccvviiiiiiie e 4

8 199346 Washer, LOCK MLO .....uoiiiiiiiiiiieiie et 4

9 318130 . Pneumatic Vise Clamp Cylinder ..o, 1
10 199911 . Screw, Soc. Hd. Cap M10-1.5 X 40 ...ccovvciieeiiiiiiee e 4
11 199346 - Washer, LOCK ML ......ooiiiiiiiiiieiie ettt 4
12 198976 WaASher, FIat MLO ....coiiiiiiiie e 4
13 200135 . 90° Swivel Male EIBOW ........coooiviiiiiiiiie e 2
14 197438 . Polyethylene Tubing 1/4 O.D. (BIU€) ......cooiuiiiiiiiieiiiiiieee e, A.R.
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-~ ADJUSTING SCREW ASSEMBLY

SAW GUIDE DETAIL - BOTH GUIDES

MODEL FIRST MACH. LAST MACH.

400A  595-10101
400M  596-10101
400S  597-09101

SAW GUIDE ARM ASSEMBLY

PS - 5 - 88 PRINTED IN U.S.A.
40



CODE NO. PS-5-88

SAW GUIDE ARM ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 225521 Saw Guide Arm Assembly
1 517255 - SAW GUITE AT e e ettt e e eas 1
2 199237 . Screw, SOC. Set M12-1.75 X 25 ..oiiiiiiiiiiiie et 1
3 004269 CSPIING PN e e 1
4 320590 S MOUNTING BAC .. 1
5 1008755 . Saw Guide Arm Lock Handwheel ... 1
6 175449 cBIASS PIUQ v 1
7 517255 cSAW GUIAE AMM Lo 1
8 011529 CBall BEAIMNG L.oiieiiiii e 2
9 199346 - Washer, LOCK MLO ....couuiiiiiiiiici e 2
10 35-004528 S PIUG BUITON o 2
11 198167 . Screw, Soc. Hd. Shoulder M8-1.25 x 16 (10 mm Dia.) ......ccccvvvvvevvnnnnnn. 2
12 198976 Washer, Flat MLO ... 2
13 198749 . Screw, Flat Hd. Mach. #10-24NC X 1/2 ......ccoiiiiiiiiiiiie e 2
14 137158 . Insert Assembly (FiXed) ......ooovniiiriii 2
15 137155 . Insert Assembly (AdjuStable) .........cccovuiiiiiiiiiii 2
16 124419 . Adjusting Screw Assembly (See Detail) ...........ccooviiriiiiiiniiiiii e, 2
Ref. 124419 . Adjusting Screw Assembly
1 124417 c PIUNGET 1
2 199257 .. Washer, Flat #8 S.A.E. Std. ....oooiiiii 1
3 124418 c HOUSING 1
4 104632 .. Belleville Washer ... 6
5 004217 e SPING PN e 1
6 124033 e PIUG 1
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VISE CLAMP HANDWHEEL ASSEMBLY 2005 597.10101

VISE and PIVOT DETAIL

PS -3 -282
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CODE NO. PS-3-282

VISE and PIVOT DETAIL

INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. Vise and Pivot Detail
1 1008176 CRACK 1
2 314884 CPAWD 1
3 179579 PN 1
4 35-009613 . Retaining RING ..oovooieiiii e 2
5 170740 .Nut Tee (.50 Tall; 3/8-L16NC) ...cccocvvieeeiiiie e 2
1008869 .Nut Tee (.88 Tall; ML0-1.5) ..oooviiiiiiiieiiiiiee e 2
6 198281 . Screw, Soc. Hd. Cap 3/8-16NC X 1-1/2 .....coevvieiiiiiiiiieiieeee e 2
199919 . Screw, Soc. Hd. Cap M10-1.5 X 35 ..o 2
7 199325 . Washer, LOCK 3/8 Std. ......cooviviiiiiieeeeeeeeeee e 2
199346 . WaASher, LOCK MIO ...ouvuiiiiiiiee et eenaaaaes 2
8 514117 . MOVADIE ViISE JAW ..euniiiiiiiiiiee et 1
9 199246 . Screw, Button Hd. SOC. MB-1.0 X 12 ......coviiiiieiiiiieeieeeeeeeeee e 16
10 1008175 CWEAK PIAE oo 2
11 514121 CFIXEA VISE JAW ... e 1
12 199908 . Screw, Soc. Hd. Cap M16-2.0 X 50 ....ccevviiiiiiiiiiiiee e 2
13 199500 . Washer, Lock M16 Hi-CoOllar .........cccoovieuiiiieiieiieeiiee e 2
14 1009372 CPIVOE SNATE .. 1
15 123156 cOFRING it 1
16 1008178 PV e ————— 1
17 207712 CCIaMP HANAIE oo 1
18 207713 CSHUA MA2-1.75 e 1
19 178548 Hardened WaSKET ......vveeieieeeeee e 1
20 1008252 . Clamp SUPPOIt SPACET ......eeiiiiiiieei ittt 1
21 133470 c SPACET (L0149) i s A.R.
22 133471 . SPACET (L0299) i s A.R.
23 316914 . Pivot Angle INAICALOr ......c.veviiiiiiiieiiie e 1
24 198722 . Screw, Rd. HA. Drive M4-0.7 X 6 .....cooveeeeiee e 2
25 1009378 CPOINTEL e 1
26 199246 . Screw, Button Hd. SOC. M6B-1.0 X 12 .....ouiiiiiiiiiiiiiee e, 2
27 317664 L PIVOt Clamp Plate .....oooiiiieei e 1
28 199246 . Screw, Button Hd. SOC. M6B-1.0 X 12 ....couuiiiiiiiiiiiieee e, 3
29 199051 . Screw, Soc. Hd. Cap M6B-1.0 X 12 ..oooooviiiiiiiiiiee s 1
30 199254 . Washer, LoCk M6 Hi-CoOllar ........coooiiiiiiiiiiiee e 1
31 109993 CWASHET L. —————— 1
32 1008021 . Vise Clamp Handwheel Assembly (See Detail) ........ccccoevveeeeriiiicnrinnnnn. 1
33 199680 . Screw, Soc. Hd. Cap M10-1.5 X 30 ..occeeviiiiiiieeiieee e e 2
Ref. 1008021 . Vise Clamp Handwheel Assembly
1 1008020 c HANAWRNEEL e ———— 1
2 004277 B o] o TN o TR 1
3 1008192 .. Bearing Block AsSembBlY ..o 1
104284 .. Flanged Bearing .......vvvveiiiiee i 1
4 108749 .. Thrust Ball BEariNg .......eeceiiooiiiiieeeee et 1
5 176759 .o Hardened WaSKhET .......ciiiiiiice e 1
6 1008193 o VISE LOCK SCIrEW .oeveeieeeeeee e 1
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WORKSTOP SUB-ASSEMBLY

MODEL FIRST MACH. LAST MACH.

400M  596-10101
400S  597-09101

WORKSTOP ASSEMBLY
(USE WITH OPTIONAL 24" DISCHARGE TRAY ONLY)

PS-10-142
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CODE NO. PS-10-142

WORKSTOP ASSEMBLY
INDEX PART DESCRIPTION UNITS PER
NO. NO. ASS'Y.
Ref. 224531 Workstop Assembly
1 176463 . RUIE (187455 MIM) .eeiiiiiiiiii et 1
2 327169 CRUIE SUPPOIT e 1
3 199051 . Screw, Soc. Hd. Cap MB-1.0 X 12 ..o 2
4 199347 WaASher, LOCK MB .......uiiiiiiiiiii et 2
5 199579 . Washer, Flat M6 Wrought ..........ccooiiieiiiiiie e 2
6 320602 . Workstop Sub-Assembly (See Detail) ......ccccceeeviviiiiiiiiiiiee e, 1
Ref. 320602 . Workstop Sub-Assembly
1 200506 .. Adjusting Rod Weldment ..........cccoeveeiiiiiiiiiieeeee e 1
2 206892 o KNOD e ——————— 1
3 320603 L PIVOEWEldMENt . 1
4 320604 .. Pivot Block Weldment ... 1
5 200510 L PIVOE SNAft oo 1
6 35-008688 . RetaiNiNg RING ..oooiiiiiiii e 2
7 206892 e KNOD 1
8 208030 c POINEE s 1
9 198722 .. Screw, Button Hd. SOC. M4-0.7 X 6 ...cccocuviieiiiiieeiiiiee e 2
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